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Statement 
The measurements shown in this report were made in accordance with the 
procedures described on test pages. All reported tests were carried out on a 
sample equipment to demonstrate limited compliance with FCC Parts 15, 
subpart C 15.247. The sample tested was found to comply with the 
requirements defined in the applied rules. 
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1 General Information 

1.1 Notes 

All reported tests were carried out on a sample equipment to demonstrate 
limited compliance with FCC Parts 15, subpart C 15.247. 
 
The test results of this test report relate exclusively to the item(s) tested as 
specified in section 2. 
 
The following deviation from, additions to, or exclusions from the test 
specifications have been made. See Annex B. 
 
China Telecommunication Technology Labs.(CTTL) authorizes the applicant or 
manufacturer (see section 1.4) to reproduce this report provided, and the test 
report may only be reproduced or published in full. Reproduction or publication 
of extracts from the report requires the prior written approval of director of CTTL 
Mr. He Guili. 
 
Any use which a third party makes of this report, or any reliance on or decisions 
to be made based on it, are the responsibility of such third parties. CTTL accepts 
no responsibility for damages, if any, suffered by any third party as a result of 
decisions made or actions based on this report. 
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1.3 Testing Laboratory information 

1.3.1 Location 

Name: China Telecommunication Technology Labs. 

Address: No. 11, Yue Tan Nan Jie, Xi Cheng District 

 BEIJING 

 P. R. CHINA, 100083 

Tel: +86 10 68094053 

Fax: +86 10 68011404 

Email: emc@chinattl.com 

  

1.3.2 Details of accreditation status 

Accredited by: China National Accreditation for Laboratory (CNAL) 

Registration number: CNAL Registration No.L0570 

Standard: ISO/IEC 17025:2005 

  

1.3.3 Test location, where different from section 1.3.1 

Name: ------ 

Street: ------ 

City: ------ 

Country: ------ 

Telephone: ------ 

Fax: ------ 

Postcode: ------ 
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1.4 Details of applicant or manufacturer 

1.4.1 Applicant 

Name: i-mate Development, Inc. 

Address: 8383 158th Ave. N.E., Suite 300, Redmond, WA 

98052-3871 

Country: United States 

Telephone: +1 425 558 9510 

Fax: +1 425 861 7925 

Contact: John Basacchi 

Telephone: +1 425 558 9510 

Email: john.basacchi@imate.com 

 

1.4.2 Manufacturer (if different from applicant in section 1.4.1) 

Name: ON TIM Technologies LTD 

Address: M Floor, Electric Technology Tower, No.12A, Jiu Xian 
Qiao Road, Chao Yang District, Beijing, China 
(100016) 

  

1.4.3 Manufactory (if different from applicant in section 1.4.1) 

Name: TCL COMMUNICATION TECHNOLOGY HOLDINGS 

LIMITED 

Address: NO.23 Zone, ZhongKai High-Technology Development 

Zone,HuiZhou, GuangDong, China 
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2 Test Item 

2.1 General Information 

Manufacturer: ON TIM Technologies LTD 
Name: Pocket Pc 
Model Number: 810-F 
Serial Number: -- 
Production Status: Product 
Receipt date of test item: 2008-12-19 
  

2.2 Outline of EUT 

E.U.T. is a Windows® Mobile Professional device (Pocket Pc) supporting 850/1900 
band GSM/GPRS/EGPRS and WCDMA FDD V/II supporting 802.11b/g. 
 

2.3 Modifications Incorporated in EUT 

The EUT has not been modified from what is described by the brand name and unique 
type identification stated above. 
 

2.4 Equipment Configuration 

Equipment configuration list: 
Item Generic Description Manufacturer Type Serial No. Remarks 

A 
handset 

ON TIM Technologies 

LTD 
810-F -- None 

B 
adapter 

HIHONG TECHNOLOGY 

CO., LTD. 

PSAI05R-050QC

H 
-- None 

C battery 
Amperex Technology 

Limited 

PS-424462-02   

Lithium-ion 

Polymer, 

rechargeable 

battery 

-- None 

D Earphone -- -- -- None  
 
Cables: 

Item Cable Type Manufacturer Length Shield Quantity Remarks 

1 
DC cable on 

Adapter 
Unknown 1.8m No 1 None 

 

2.5 Other Information 

Hardware version：P1 

Software version:  810-F_WWE.6.1.1.04 



 
FCC Parts 15 subpart C 15.247 
Equipment: 810-F REPORT NO.: I08GW7473-FCC-WiFi 

 

2Address：11 YUE TAN NAN JIE, BEIJING, P.R.C,100045  Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com 

Page 9 of 65 
 

China Telecommunication Technology Labs. 

® 

 

3 Summary of Test Results 

A brief summary of the tests carried out is shown as following. 

 Name of Test Result 

1. 6dB bandwidth Pass 

2. Maximum conducted Output Power Pass 

3. Band edge Pass 

4. Peak Power Spectral Density Pass 

5. Spurious emission (conducted) Pass 

Note: none 
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4 Test Results 

4.1 6dB bandwidth 

Specifications: 15.247 (a)(2) 

Date of Tests 2009-3-10 

Test conditions: Ambient Temperature:15℃-35℃ 
Relative Humidity:30%-60% 
Air pressure: 86-106kPa 

Operation Mode Channel 1, 6, 11 transmit 

Test Results: Pass 

Test equipment Used: 
Asset 

Number 
Description Manufacturer Model Number Serial Number Cal Due State 

7805 EMI Test Receiver R/S ESI26 100211 2010-01-11 Normal 

 
Test Setup: 
    The engineering mode was used to set the TX channel and power level. The 
transmitter output is connected to Spectrum analyzer through coupling.  
Test Data: 

channel mode 
Data Rate 

(Mbps) 
Limit (kHz) 

Measured 6dB 
bandwidth 

(MHz) 
Result 

1 ≥500 10.78 Pass 

5.5 ≥500 9.98 Pass 802.11b 

11 ≥500 8.78 pass 

6 ≥500 17.15 Pass 

24 ≥500 16.95 Pass 

1 

802.11g 

54 ≥500 17.11 pass 

1 ≥500 10.82 Pass 

5.5 ≥500 10.02 Pass 802.11b 

11 ≥500 8.78 pass 

6 ≥500 17.11 Pass 

24 ≥500 16.99 Pass 

6 

802.11g 

54 ≥500 16.95 pass 

1 ≥500 10.82 Pass 

5.5 ≥500 10.02 Pass 802.11b 

11 ≥500 8.82 pass 

6 ≥500 17.15 Pass 

24 ≥500 17.03 Pass 

11 

802.11g 

54 ≥500 17.03 pass 
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 A 

Unit dBm

 3 dB Offset

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.412 GHz Span 20 MHz2 MHz/

RBW  100 kHz

VBW  100 kHz

IN1

SWT  5 ms

1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   10.78156313 MHz

1 [T1]        -7.24 dBm

          2.41200000 GHz

ndB             6.00 dB 

BW       10.78156313 MHz

T1 [T1]      -13.14 dBm

          2.40660922 GHz

T2 [T1]      -14.29 dBm

          2.41739078 GHz

Date:      20.MAR.2009  11:22:29  

802.11b, channel 1, 1Mbps 

 A 

Unit dBm

 3 dB Offset

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.412 GHz Span 20 MHz2 MHz/

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW    9.97995992 MHz

1 [T1]         0.59 dBm

          2.41200000 GHz

ndB             6.00 dB 

BW        9.97995992 MHz

T1 [T1]       -5.32 dBm

          2.40705010 GHz

T2 [T1]       -5.62 dBm

          2.41703006 GHz

Date:      20.MAR.2009  11:25:06  
802.11b, channel 1, 5.5Mbps 
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 A 

Unit dBm
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Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB
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          2.41200000 GHz

ndB             6.00 dB 

BW        8.77755511 MHz

T1 [T1]       -5.24 dBm

          2.40789178 GHz

T2 [T1]       -4.38 dBm

          2.41666934 GHz

Date:      20.MAR.2009  11:26:23  

802.11b, channel 1, 11Mbps 

 A 

Unit dBm

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  50 dB

1MAX 1MA

Center 2.412 GHz Span 20 MHz2 MHz/

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1
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  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   17.15430862 MHz

1 [T1]       -22.51 dBm

          2.41200000 GHz

ndB             6.00 dB 

BW       17.15430862 MHz

T1 [T1]      -29.14 dBm

          2.40340281 GHz

T2 [T1]      -29.34 dBm

          2.42055711 GHz

Date:      25.MAR.2009  15:48:52  

802.11g, channel 1, 6Mbps 
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 A 

Unit dBm

1MAX 1MA
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BW       16.95390782 MHz

T1 [T1]      -27.95 dBm

          2.40344289 GHz

T2 [T1]      -28.58 dBm

          2.42039679 GHz

Date:      25.MAR.2009  15:49:59  

802.11g, channel 1, 24Mbps 

 A 

Unit dBm

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1

 

Center 2.412 GHz Span 20 MHz2 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm
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1MAX 1MA
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    0
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  -80

   20
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T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   17.11422846 MHz

1 [T1]       -22.88 dBm

          2.41200000 GHz

ndB             6.00 dB 

BW       17.11422846 MHz

T1 [T1]      -28.74 dBm

          2.40340281 GHz

T2 [T1]      -28.61 dBm

          2.42051703 GHz

Date:      25.MAR.2009  15:50:28  
802.11g, channel 1, 54Mbps 
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 A 

SWT  5 ms Unit dBm

 3 dB Offset

 

RBW  100 kHz

VBW  100 kHz
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1MAX 1MA
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Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   10.82164329 MHz

1 [T1]        -6.65 dBm

          2.43700000 GHz

ndB             6.00 dB 

BW       10.82164329 MHz

T1 [T1]      -12.32 dBm

          2.43156914 GHz

T2 [T1]      -12.73 dBm

          2.44239078 GHz

Date:      23.MAR.2009  13:24:51  
802.11b, channel 6, 1Mbps 

 A 

SWT  5 ms Unit dBm

 3 dB Offset

 

RBW  100 kHz

VBW  100 kHz

IN1

Center 2.437 GHz Span 20 MHz2 MHz/
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 20 dBm
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 20 dBm
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Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   10.02004008 MHz

1 [T1]         2.33 dBm

          2.43700000 GHz

ndB             6.00 dB 

BW       10.02004008 MHz

T1 [T1]       -3.56 dBm

          2.43201002 GHz

T2 [T1]       -3.80 dBm

          2.44203006 GHz

Date:      23.MAR.2009  13:25:45  

802.11b, channel 6, 5.5Mbps 
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ndB             6.00 dB 

BW        8.77755511 MHz

T1 [T1]       -3.20 dBm

          2.43289178 GHz

T2 [T1]       -3.26 dBm

          2.44166934 GHz

Date:      23.MAR.2009  13:26:34  

802.11b, channel 6, 11Mbps 

 A 

Unit dBm

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1

Center 2.437 GHz Span 20 MHz2 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  50 dB

 

1MAX 1MA
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  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   17.11422846 MHz

1 [T1]       -21.77 dBm

          2.43700000 GHz

ndB             6.00 dB 

BW       17.11422846 MHz

T1 [T1]      -27.37 dBm

          2.42840281 GHz

T2 [T1]      -27.60 dBm

          2.44551703 GHz

Date:      25.MAR.2009  15:51:36  

802.11g, channel 6, 6Mbps 
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 A 

Unit dBm

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1

Center 2.437 GHz Span 20 MHz2 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  50 dB

 

1MAX 1MA
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  -20
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    0
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ndB         6.00 dB 

BW   16.99398798 MHz

1 [T1]       -21.13 dBm

          2.43700000 GHz

ndB             6.00 dB 

BW       16.99398798 MHz

T1 [T1]      -27.01 dBm

          2.42848297 GHz

T2 [T1]      -27.21 dBm

          2.44547695 GHz

Date:      25.MAR.2009  15:52:37  

802.11g, channel 6, 24Mbps 
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RBW  100 kHz
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SWT  5 ms

IN1
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Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   16.95390782 MHz

1 [T1]       -21.21 dBm

          2.43700000 GHz

ndB             6.00 dB 

BW       16.95390782 MHz

T1 [T1]      -27.14 dBm

          2.42844289 GHz

T2 [T1]      -27.39 dBm

          2.44539679 GHz

Date:     25.MAR.2009  15:53:05  

802.11g, channel 6, 54Mbps 
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 A 

SWT  5 ms Unit dBm

 3 dB Offset

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB
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1
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ndB         6.00 dB 

BW   10.82164329 MHz

1 [T1]        -6.46 dBm

          2.46200000 GHz

ndB             6.00 dB 

BW       10.82164329 MHz

T1 [T1]      -12.93 dBm

          2.45656914 GHz

T2 [T1]      -12.94 dBm

          2.46739078 GHz

Date:      20.MAR.2009  14:07:27  

802.11b, channel 11, 1Mbps 

 A 

SWT  5 ms Unit dBm

 3 dB Offset

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.462 GHz Span 20 MHz2 MHz/
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1MAX 1MA
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  -40

  -30

  -20
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    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   10.02004008 MHz

1 [T1]         1.82 dBm

          2.46200000 GHz

ndB             6.00 dB 

BW       10.02004008 MHz

T1 [T1]       -4.03 dBm

          2.45701002 GHz

T2 [T1]       -4.28 dBm

          2.46703006 GHz

Date:      20.MAR.2009  14:12:15  

802.11b, channel 11, 5.5Mbps 
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SWT  5 ms Unit dBm
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 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB
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T2 [T1]       -3.11 dBm

          2.46666934 GHz

Date:      20.MAR.2009  14:13:07  

802.11b, channel 11, 11Mbps 

 A 

Unit dBm

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1

Center 2.462 GHz Span 20 MHz2 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  50 dB

 

1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1
T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   17.15430862 MHz

1 [T1]       -21.94 dBm

          2.46200000 GHz

ndB             6.00 dB 

BW       17.15430862 MHz

T1 [T1]      -27.48 dBm

          2.45340281 GHz

T2 [T1]      -28.79 dBm

          2.47055711 GHz

Date:      25.MAR.2009  16:02:50  

802.11g, channel 11, 6Mbps 
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 A 

Unit dBm

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1

Center 2.462 GHz Span 20 MHz2 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  50 dB

 

1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   17.03406814 MHz

1 [T1]       -20.68 dBm

          2.46200000 GHz

ndB             6.00 dB 

BW       17.03406814 MHz

T1 [T1]      -26.62 dBm

          2.45344289 GHz

T2 [T1]      -26.70 dBm

          2.47047695 GHz

Date:      25.MAR.2009  16:02:16  
802.11g, channel 11, 24Mbps 

 A 

Unit dBm

RBW  100 kHz

VBW  100 kHz

SWT  5 ms

IN1
1MAX 1MA

Center 2.462 GHz Span 20 MHz2 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  50 dB

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

T1 T2

Marker 1 [T1 ndB]   

ndB         6.00 dB 

BW   17.03406814 MHz

1 [T1]       -19.86 dBm

          2.46200000 GHz

ndB             6.00 dB 

BW       17.03406814 MHz

T1 [T1]      -25.79 dBm

          2.45344289 GHz

T2 [T1]      -25.47 dBm

          2.47047695 GHz

Date:      25.MAR.2009  16:01:47  
802.11g, channel 11, 54Mbps 
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4.2 Maximum conducted Output Power 

Specifications: 15.247 (b)(3) 

Date of Tests 2009-3-10 

Test conditions: Ambient Temperature:15℃-35℃ 
Relative Humidity:30%-60% 
Air pressure: 86-106kPa 

Operation Mode Fix channel transmit 

Test Results: Pass 

Test equipment Used: 
Asset 

Number 
Description Manufacturer Model Number Serial Number Cal Due State 

7805 EMI Test Receiver R/S ESI26 100211 2010-01-11 Normal 

7330 

Universal Radio 

Communications 

Tester 

R&S CMU200 100233 2009-04-29 Normal 

836471/

003 
Power meter R/S NRVS 1020.1809.02 2010-01-08 Normal 

836471/

004 
Power sensor R/S NRV-Z32 1031.6807.05 2010-01-08 Normal 

Test Setup: 

The engineering mode was used to set the TX channel and power level. The 
transmitter output is connected to power meter.   

Limits: 

The EUT should meet the Power class 2 requirements, i.e., 30dBm. 
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Test Data: 

channel mode 
Data Rate 

(Mbps) 
Limit 

(dBm) 

Measured 
output power 

(dBm) 
Result 

1 ≥30 12.45 Pass 

5.5 ≥30 11.66 Pass 802.11b 

11 ≥30 12.33 pass 

6 ≥30 15.61 Pass 

24 ≥30 16.64 Pass 

1 

802.11g 

54 ≥30 16.23 pass 

1 ≥30 13.53 Pass 

5.5 ≥30 12.66 Pass 802.11b 

11 ≥30 13.30 pass 

6 ≥30 16.71 Pass 

24 ≥30 17.62 Pass 

6 

802.11g 

54 ≥30 17.21 pass 

1 ≥30 14.32 Pass 

5.5 ≥30 13.47 Pass 802.11b 

11 ≥30 14.08 pass 

6 ≥30 17.78 Pass 

24 ≥30 17.91 Pass 

11 

802.11g 

54 ≥30 17.73 pass 
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4.3 Band edges  

Specifications: 15.247 (c) 

Date of Tests 2009-3-10 

Test conditions: Ambient Temperature:15℃-35℃ 
Relative Humidity:30%-60% 
Air pressure: 86-106kPa 

Operation Mode Fix channel transmit 

Test Results: Pass 

Test equipment Used: 
Asset 

Number 
Description Manufacturer Model Number Serial Number Cal Due State 

7805 EMI Test Receiver R/S ESI26 100211 2010-01-11 Normal 

Test Setup: 

The engineering mode was used to set the TX channel and power level. The 
transmitter output is connected to Spectrum analyzer through coupling. 
Test Data: 

channel mode 
Data Rate 

(Mbps) 
Limit (dBc) 

Measured Level 
(dBc) 

Result 

1 <-20dB -42.66 Pass 

5.5 <-20dB -41.63 Pass 802.11b 

11 <-20dB -41.80 pass 

6 <-20dB -28.46 Pass 

24 <-20dB -30.32 Pass 

1 

802.11g 

54 <-20dB -30.44 pass 

1 <-20dB -50.74 Pass 

5.5 <-20dB -47.81 Pass 802.11b 

11 <-20dB -49.60 pass 

6 <-20dB -42.42 Pass 

24 <-20dB -41.31 Pass 

11 

802.11g 

54 <-20dB -42.09 pass 
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Unit dBm

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

 3 dB Offset
 A 

 

RF Att  40 dB

1MA

SWT  5 ms

Center 2.4 GHz Span 30 MHz3 MHz/

RBW  300 kHz

VBW  300 kHz

IN1

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            5.38 dBm

      2.41103206 GHz

1 [T1]         5.38 dBm

          2.41103206 GHz

1 [T1]       -42.66 dB 

        -11.03206413 MHz

Date:      26.MAR.2009  11:17:01  

Band-edge, 802.11b, channel 1, 1Mbps 

Unit dBm

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

 3 dB Offset
 A 

 

RF Att  40 dB

SWT  5 ms

Center 2.4 GHz Span 30 MHz3 MHz/

RBW  300 kHz

VBW  300 kHz

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            6.28 dBm

      2.41253507 GHz

1 [T1]         6.28 dBm

          2.41253507 GHz

1 [T1]       -41.63 dB 

        -12.53507014 MHz

Date:      26.MAR.2009  11:19:36  

Band-edge, 802.11b, channel 1, 5.5Mbps 
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Unit dBm

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

 3 dB Offset
 A 

 

RF Att  40 dB

SWT  5 ms

Center 2.4 GHz Span 30 MHz3 MHz/

RBW  300 kHz

VBW  300 kHz

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            6.30 dBm

      2.41253507 GHz

1 [T1]         6.30 dBm

          2.41253507 GHz

1 [T1]       -41.80 dB 

        -12.53507014 MHz

Date:      26.MAR.2009  11:20:31  
Band-edge, 802.11b, channel 1, 11Mbps 

Unit dBm

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

 3 dB Offset
 A 

RF Att  40 dB

SWT  5 ms

 

Center 2.4 GHz Span 30 MHz3 MHz/

RBW  300 kHz

VBW  300 kHz

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            0.61 dBm

      2.41055110 GHz

1 [T1]         0.61 dBm

          2.41055110 GHz

1 [T1]       -28.46 dB 

        -10.55110220 MHz

Date:      26.MAR.2009  11:33:55  

Band-edge, 802.11g, channel 1, 6Mbps 
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Unit dBm

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

 3 dB Offset
 A 

RF Att  40 dB

SWT  5 ms

 

Center 2.4 GHz Span 30 MHz3 MHz/

RBW  300 kHz

VBW  300 kHz

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Delta 1 [T1]        

          -30.32 dB 

     -7.27454910 MHz

1 [T1]         1.40 dBm

          2.40736473 GHz

1 [T1]       -30.32 dB 

         -7.27454910 MHz

Date:      26.MAR.2009  11:35:13  

Band-edge, 802.11g, channel 1, 24Mbps 

Unit dBm

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

 3 dB Offset
 A 

RF Att  40 dB

SWT  5 ms

 

Center 2.4 GHz Span 30 MHz3 MHz/

RBW  300 kHz

VBW  300 kHz

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            1.20 dBm

      2.40766533 GHz

1 [T1]         1.20 dBm

          2.40766533 GHz

1 [T1]       -30.44 dB 

         -7.57515030 MHz

Date:      26.MAR.2009  11:36:14  

Band-edge, 802.11g, channel 1, 54Mbps 
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Unit dBm

 3 dB Offset
 A 

 

RBW  300 kHz

VBW  300 kHz

SWT  5 ms

IN1
1MAX 1MA

Center 2.4775 GHz Span 30 MHz3 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

           10.01 dBm

      2.46340180 GHz

1 [T1]        10.01 dBm

          2.46340180 GHz

1 [T1]       -50.74 dB 

         20.08016032 MHz

Date:      26.MAR.2009  13:02:21  

Band-edge, 802.11b, channel 11, 1Mbps 

Unit dBm

 3 dB Offset
 A 

 

RBW  300 kHz

VBW  300 kHz

SWT  5 ms

IN1
1MAX 1MA

Center 2.4775 GHz Span 30 MHz3 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            8.53 dBm

      2.46454409 GHz

1 [T1]         8.53 dBm

          2.46454409 GHz

1 [T1]       -47.81 dB 

         18.93787575 MHz

Date:      26.MAR.2009  13:01:24  
Band-edge, 802.11b, channel 11, 5.5Mbps 
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Unit dBm

 3 dB Offset
 A 

 

RBW  300 kHz

VBW  300 kHz

SWT  5 ms

IN1
1MAX 1MA

Center 2.4775 GHz Span 30 MHz3 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Delta 1 [T1]        

          -49.60 dB 

     20.08016032 MHz

1 [T1]         9.12 dBm

          2.46340180 GHz

1 [T1]       -49.60 dB 

         20.08016032 MHz

Date:      26.MAR.2009  13:00:19  
Band-edge, 802.11b, channel 11, 11Mbps 

Unit dBm

 3 dB Offset
 A 

 

RBW  300 kHz

VBW  300 kHz

SWT  5 ms

IN1
1MAX 1MA

Center 2.4775 GHz Span 30 MHz3 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            4.42 dBm

      2.46610721 GHz

1 [T1]         4.42 dBm

          2.46610721 GHz

1 [T1]       -42.42 dB 

         17.39278557 MHz

Date:      26.MAR.2009  11:46:56  
Band-edge, 802.11g, channel 11, 6Mbps 
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Unit dBm

 3 dB Offset
 A 

SWT  5 ms

RBW  300 kHz

VBW  300 kHz

IN1

 

Center 2.4775 GHz Span 30 MHz3 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Delta 1 [T1]        

          -41.31 dB 

     19.97795591 MHz

1 [T1]         4.48 dBm

          2.46352204 GHz

1 [T1]       -41.31 dB 

         19.97795591 MHz

Date:      26.MAR.2009  11:39:41  
Band-edge, 802.11g, channel 11, 24Mbps 

Unit dBm

 3 dB Offset
 A 

SWT  5 ms

RBW  300 kHz

VBW  300 kHz

IN1
1MAX 1MA

 

Center 2.4775 GHz Span 30 MHz3 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

1

Marker 1 [T1]       

            5.01 dBm

      2.46634770 GHz

1 [T1]         5.01 dBm

          2.46634770 GHz

1 [T1]       -42.09 dB 

         17.15230461 MHz

Date:      26.MAR.2009  11:38:55  

Band-edge, 802.11g, channel 11, 54Mbps 
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4.4 Peak Power Spectral Density 

Specifications: 15.247(d) 

Date of Test 2009-3-10 

Test conditions: Ambient Temperature:15℃-35℃ 
Relative Humidity:30%-60% 
Air pressure: 86-106kPa 

Operation Mode Fix channel transmit 

Test Results: Pass 

Test equipment Used: 
Asset 

Number 
Description Manufacturer Model Number Serial Number Cal Due State 

7805 EMI Test Receiver R/S ESI26 100211 2010-01-11 Normal 

7330 

Universal Radio 

Communications 

Tester 

R&S CMU200 100233 2009-04-29 Normal 

Test Setup: 
    The engineering mode was used to set the TX channel and power level. The 
transmitter output is connected to Spectrum analyzer through coupling.  
Test Data: 

channel mode 
Data Rate 

(Mbps) 
Limit 

(dBm) 
Measured level 

(dBm) 
Result 

1 <8.00 -15.75 Pass 

5.5 <8.00 -11.11 Pass 802.11b 

11 <8.00 -10.54 pass 

6 <8.00 -15.38 Pass 

24 <8.00 -15.56 Pass 

1 

802.11g 

54 <8.00 -15.71 pass 

1 <8.00 -13.02 Pass 

5.5 <8.00 -8.45 Pass 802.11b 

11 <8.00 -7.81 pass 

6 <8.00 -14.58 Pass 

24 <8.00 -14.90 Pass 

6 

802.11g 

54 <8.00 -14.95 pass 

1 <8.00 -17.03 Pass 

5.5 <8.00 -9.41 Pass 802.11b 

11 <8.00 -8.83 pass 

6 <8.00 -13.53 Pass 

24 <8.00 -13.74 Pass 

11 

802.11g 

54 <8.00 -11.52 pass 
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Unit dBm

 3 dB Offset
 A 

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.412 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1

SWT  500 s

1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -15.75 dBm

      2.41127705 GHz

1 [T1]       -15.75 dBm

          2.41127705 GHz

Date:      26.MAR.2009  13:40:55  
802.11b, channel 1, 1Mbps 

Unit dBm

 3 dB Offset
 A 

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.412 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -11.11 dBm

      2.41235922 GHz

1 [T1]       -11.11 dBm

          2.41235922 GHz

Date:      26.MAR.2009  14:06:37  

802.11b, channel 1, 5.5Mbps 
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Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

1MAX 1MA

 

Center 2.412 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -10.54 dBm

      2.41127104 GHz

1 [T1]       -10.54 dBm

          2.41127104 GHz

Date:      26.MAR.2009  14:20:30  

802.11b, channel 1, 11Mbps 

Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.412 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -15.38 dBm

      2.41194138 GHz

1 [T1]       -15.38 dBm

          2.41194138 GHz

Date:      26.MAR.2009  14:31:49  

802.11g, channel 1, 6Mbps 
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Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.412 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -15.56 dBm

      2.41194138 GHz

1 [T1]       -15.56 dBm

          2.41194138 GHz

Date:      26.MAR.2009  14:34:49  
802.11g, channel 1, 24Mbps 

Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.412 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -15.71 dBm

      2.41194138 GHz

1 [T1]       -15.71 dBm

          2.41194138 GHz

Date:      26.MAR.2009  14:44:06  

802.11g, channel 1, 54Mbps 
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® 

Unit dBm

 3 dB Offset
 A 

1MAX 1MA

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.437 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -13.02 dBm

      2.43765080 GHz

1 [T1]       -13.02 dBm

          2.43765080 GHz

Date:      26.MAR.2009  14:56:16  

802.11b, channel 6, 1Mbps 

Unit dBm

 3 dB Offset
 A 

1MAX 1MA

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.437 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

           -8.45 dBm

      2.43735922 GHz

1 [T1]        -8.45 dBm

          2.43735922 GHz

Date:      26.MAR.2009  14:57:24  
802.11b, channel 6, 5.5Mbps 
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® 

Unit dBm

 3 dB Offset
 A 

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.437 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

           -7.81 dBm

      2.43627104 GHz

1 [T1]        -7.81 dBm

          2.43627104 GHz

Date:      26.MAR.2009  15:09:02  
802.11b, channel 6, 11Mbps 

Unit dBm

 3 dB Offset
 A 

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.437 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -14.58 dBm

      2.43693838 GHz

1 [T1]       -14.58 dBm

          2.43693838 GHz

Date:      26.MAR.2009  15:12:48  

802.11g, channel 6, 6Mbps 
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® 

Unit dBm

 3 dB Offset
 A 

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.437 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -14.90 dBm

      2.43693838 GHz

1 [T1]       -14.90 dBm

          2.43693838 GHz

Date:      26.MAR.2009  15:20:00  
802.11g, channel 6, 24Mbps 

Unit dBm

 3 dB Offset
 A 

 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Center 2.437 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -14.95 dBm

      2.43693838 GHz

1 [T1]       -14.95 dBm

          2.43693838 GHz

Date:      26.MAR.2009  15:20:56  

802.11g, channel 6, 54Mbps 
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® 

Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.462 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -17.03 dBm

      2.46274399 GHz

1 [T1]       -17.03 dBm

          2.46274399 GHz

Date:      26.MAR.2009  16:28:29  
802.11b, channel 11, 1Mbps 

Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.462 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

           -9.41 dBm

      2.46235922 GHz

1 [T1]        -9.41 dBm

          2.46235922 GHz

Date:      26.MAR.2009  16:29:20  
802.11b, channel 11, 5.5Mbps 
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® 

Unit dBm

 3 dB Offset
 A 

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

 

Center 2.462 GHz Span 1.5 MHz150 kHz/

RBW  3 kHz

VBW  30 kHz

IN1
1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

           -8.83 dBm

      2.46126804 GHz

1 [T1]        -8.83 dBm

          2.46126804 GHz

Date:      26.MAR.2009  16:32:52  
802.11b, channel 11, 11Mbps 

Unit dBm

 3 dB Offset
 A 

 

RBW  3 kHz

VBW  30 kHz

IN1

Center 2.462 GHz Span 1.5 MHz150 kHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -13.53 dBm

      2.46193838 GHz

1 [T1]       -13.53 dBm

          2.46193838 GHz

Date:      26.MAR.2009  15:50:11  
802.11g, channel 11, 6Mbps 
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® 

Unit dBm

 3 dB Offset
 A 

 

RBW  3 kHz

VBW  30 kHz

IN1

Center 2.462 GHz Span 1.5 MHz150 kHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -13.74 dBm

      2.46193838 GHz

1 [T1]       -13.74 dBm

          2.46193838 GHz

Date:      26.MAR.2009  15:50:55  
802.11g, channel 11, 24Mbps 

Unit dBm

 3 dB Offset
 A 

 

RBW  3 kHz

VBW  30 kHz

IN1

Center 2.462 GHz Span 1.5 MHz150 kHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

1MAX 1MA

SWT  500 s

 * 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -11.52 dBm

      2.46193838 GHz

1 [T1]       -11.52 dBm

          2.46193838 GHz

Date:      26.MAR.2009  15:51:45  

802.11g, channel 11, 54Mbps 
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® 

 

4.5 Spurious emission 

Specifications: 15.247(c) 

Date of Test 2009-3-10 

Test conditions: Ambient Temperature:15℃-35℃ 
Relative Humidity:30%-60% 
Air pressure: 86-106kPa 

Operation Mode hopping 

Test Results: Pass 

Test equipment Used: 
Asset 

Number 
Description Manufacturer Model Number Serial Number Cal Due State 

7805 EMI Test Receiver R/S ESI26 100211 2010-01-11 Normal 

Test Setup: 
    The engineering mode was used to set the TX channel and power level. The 
transmitter output is connected to Spectrum analyzer through coupling.  
Test Data: 

channel mode 
Data Rate 

(Mbps) 
Limit (dBc) 

Measured level 
(dBc) 

Result 

1 <-20 Refer to picture Pass 

5.5 <-20 Refer to picture Pass 802.11b 

11 <-20 Refer to picture pass 

6 <-20 Refer to picture Pass 

24 <-20 Refer to picture Pass 

1 

802.11g 

54 <-20 Refer to picture pass 

1 <-20 Refer to picture Pass 

5.5 <-20 Refer to picture Pass 802.11b 

11 <-20 Refer to picture pass 

6 <-20 Refer to picture Pass 

24 <-20 Refer to picture Pass 

6 

802.11g 

54 <-20 Refer to picture pass 

1 <-20 Refer to picture Pass 

5.5 <-20 Refer to picture Pass 802.11b 

11 <-20 Refer to picture pass 

6 <-20 Refer to picture Pass 

24 <-20 Refer to picture Pass 

11 

802.11g 

54 <-20 Refer to picture pass 
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® 

 A 

Unit dBm

 3 dB Offset

 

SWT  760 ms

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -44.22 dBm

    803.66733467 MHz

Date:      27.MAR.2009  09:22:18  

802.11b, channel 1, 1 Mbps, 30MHz~1GHz 

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  1 MHz

VBW  1 MHz

SWT  760 ms

RF Att  40 dB

 3 dB Offset
 A 

IN1
1MA

Unit dBm

Start 1 GHz Stop 26 GHz2.5 GHz/

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -29.70 dBm

      6.66132265 GHz

Date:      27.MAR.2009  10:07:44  
802.11b, channel 1, 1 Mbps, 1GHz~6GHz 
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® 

 A 

Unit dBm

 3 dB Offset

 

SWT  760 ms

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -45.30 dBm

    994.16833667 MHz

Date:      27.MAR.2009  09:27:05  
802.11b, channel 1, 5.5 Mbps, 30MHz~1GHz 

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  1 MHz

VBW  1 MHz

SWT  760 ms

RF Att  40 dB

 3 dB Offset
 A 

IN1
1MA

Unit dBm

Start 1 GHz Stop 26 GHz2.5 GHz/

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -30.72 dBm

      6.66132265 GHz

Date:      27.MAR.2009  10:09:07  

802.11b, channel 1, 5.5 Mbps, 1GHz~6GHz 
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® 

 A 

Unit dBm

 3 dB Offset

 

SWT  760 ms

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -45.51 dBm

    840.60120240 MHz

Date:      27.MAR.2009  09:27:57  
802.11b, channel 1, 11 Mbps, 30MHz~1GHz 

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  1 MHz

VBW  1 MHz

SWT  760 ms

RF Att  40 dB

 3 dB Offset
 A 

IN1
1MA

Unit dBm

Start 1 GHz Stop 26 GHz2.5 GHz/

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -30.14 dBm

      6.66132265 GHz

Date:      27.MAR.2009  10:11:33  
802.11b, channel 1, 11 Mbps, 1GHz~6GHz 
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® 

 A 

Unit dBm

 3 dB Offset

 

SWT  760 ms

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -45.02 dBm

    937.79559118 MHz

Date:     27.MAR.2009  09:30:24  

802.11g, channel 1, 6 Mbps, 30MHz~1GHz 

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  1 MHz

VBW  1 MHz

SWT  760 ms

RF Att  40 dB

 3 dB Offset
 A 

IN1
1MA

Unit dBm

Start 1 GHz Stop 26 GHz2.5 GHz/

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -30.15 dBm

      6.66132265 GHz

Date:      27.MAR.2009  10:13:57  

802.11g, channel 1, 6 Mbps, 1GHz~6GHz 
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® 

 A 

Unit dBm

 3 dB Offset

 

SWT  760 ms

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -43.30 dBm

    891.14228457 MHz

Date:      27.MAR.2009  09:31:20  

802.11g, channel 1, 24 Mbps, 30MHz~1GHz 

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  1 MHz

VBW  1 MHz

SWT  760 ms

RF Att  40 dB

 3 dB Offset
 A 

IN1
1MA

Unit dBm

Start 1 GHz Stop 26 GHz2.5 GHz/

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -30.71 dBm

      6.66132265 GHz

Date:      27.MAR.2009  10:15:20  
802.11g, channel 1, 24 Mbps, 1GHz~6GHz 
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® 

 A 

Unit dBm

 3 dB Offset

 

SWT  760 ms

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -37.74 dBm

    906.69338677 MHz

Date:      27.MAR.2009  09:35:04  
802.11g, channel 1, 54 Mbps, 30MHz~1GHz 

1MAX

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  1 MHz

VBW  1 MHz

SWT  760 ms

RF Att  40 dB

 3 dB Offset
 A 

IN1
1MA

Unit dBm

Start 1 GHz Stop 26 GHz2.5 GHz/

 

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -28.64 dBm

      6.96192385 GHz

Date:      27.MAR.2009  11:11:19  
802.11g, channel 1, 54 Mbps, 1GHz~6GHz 
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® 

 A 
 3 dB Offset

Unit dBm

 

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

SWT  245 ms

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

Date:      27.MAR.2009  13:36:11  

802.11b, channel 6, 1 Mbps, 30MHz~1GHz 

 A 

Unit dBmSWT  250 ms

 3 dB Offset

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Start 1 GHz Stop 26 GHz2.5 GHz/

 

1MAX 1MA

RBW  1 MHz

VBW  1 MHz

IN1

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

1

Marker 1 [T1]       

          -31.74 dBm

      6.61122244 GHz

Date:      27.MAR.2009  11:22:20  
802.11b, channel 6, 1 Mbps, 1GHz~6GHz 
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® 

 A 
 3 dB Offset

Unit dBm

 

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

SWT  245 ms

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

Date:      27.MAR.2009  13:36:34  

802.11b, channel 6, 5.5 Mbps, 30MHz~1GHz 

 A 

Unit dBmSWT  250 ms

 3 dB Offset

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Start 1 GHz Stop 26 GHz2.5 GHz/

 

1MAX 1MA

RBW  1 MHz

VBW  1 MHz

IN1

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

Date:      27.MAR.2009  11:25:03  

802.11b, channel 6, 5.5 Mbps, 1GHz~6GHz 



 
FCC Parts 15 subpart C 15.247 
Equipment: 810-F REPORT NO.: I08GW7473-FCC-WiFi 

 

2Address：11 YUE TAN NAN JIE, BEIJING, P.R.C,100045  Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com 

Page 48 of 65 
 

China Telecommunication Technology Labs. 

® 

 A 
 3 dB Offset

Unit dBm

 

Start 30 MHz Stop 1 GHz97 MHz/

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RBW  100 kHz

VBW  100 kHz

SWT  245 ms

RF Att  40 dB

IN1
1MAX 1MA

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

Date:      27.MAR.2009  13:37:23  
802.11b, channel 6, 11 Mbps, 30MHz~1GHz 

 A 

Unit dBmSWT  250 ms

 3 dB Offset

Ref Lvl

 20 dBm

Ref Lvl

 20 dBm

RF Att  40 dB

Start 1 GHz Stop 26 GHz2.5 GHz/

 

1MAX 1MA

RBW  1 MHz

VBW  1 MHz

IN1

  -70

  -60

  -50

  -40

  -30

  -20

  -10

    0

   10

  -80

   20

Date:      27.MAR.2009  11:25:35  

802.11b, channel 6, 11 Mbps, 1GHz~6GHz 
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ANNEX C Deviations from Prescribed Test Methods 

No deviation from Prescribed Test Methods. 
 

The End of this Report 


